
 

 

WWASTEWATERASTEWATER  
GGENERAL ENERAL SSEWER EWER PPLANLAN  
AND AND FFACILITY ACILITY PPLANLAN  
  
February 24, 2017February 24, 2017  
Revised June 28, 2017Revised June 28, 2017  
FINAL September 1,FINAL September 1,  20172017 
 
 
 
 

  
  



WASTEWATER 
GENERAL SEWER PLAN 
AND FACILITY PLAN 

MAYOR 

Cheri Kelley Farivar 

CITY ADMINISTRATOR 

Joel Walinski 

EXECUTIVE ASSISTANT 

Sue Cragun 

PUBLIC WORKS DIRECTOR 

Herb Amick 

DEVELOPMENT SERVICES 

Nathan Pate 

FINANCE DIRECTOR I CITY CLERK 

Chantell Steiner 

~ 't.111 VARELA & ASSOCIATES, INC. 
• , , CNG IN [[R ING AN) MA NAG CtHNT 

PLAN N ING • D ES I G N • M A N AGE M ENT • I NSPEC T ION 

<®> ESVELT 
ENVIRONMENTAL 
ENGINEERING 
[...]
Alternative       

(1) The O&M cost increase shown represent the cost increases that will result from the upgrade of the treatment plant per the 
alternatives shown. All the alternatives shown have the same underlying O&M costs shown in Table 10-4 for the existing facility 
of $1,038,000 (pro forma) per year. 

Table 8-2: Present Worth Analysis of Selected Alt. w/Bio-P vs. Chemical Precipitation 

  

Description 

Alt. 2 - Continuous Backwash Up-Flow with Concrete  
Tanks (From Table 8-1 above) 

"Minimum" Bio-P 
/ Tertiary 
Filtration 

"Advanced" Bio-
P / Tertiary 
Filtration 

Chemical 
Precipitation / 

Tertiary Filtration 

Total Project Capital Costs $9,606,000 $11,651,000 $8,408,000 

Total Annual O&M Increase (1) $63,000 $53,800 $70,900 

O&M Present Worth $982,117 $838,697 $1,105,272 

Total Salvage Value (2)  $505,000 $812,000 $357,000 

Net Present Worth  
(2.5% for 20 years from 2020 - 2040) $10,083,117 $11,677,697 $9,156,272 

      Recommended 
Alternative 

(1) The O&M cost increase shown represent the cost increases that will result from the upgrade of the treatment plant per the 
alternatives shown. All the alternatives shown have the same underlying O&M costs shown in Table 10-4 for the existing facility 
of $1,038,000 (pro forma) per year. 

(2) Salvage value in 2017 dollars; hence present worth. 

 



City of Leavenworth 
Wastewater General Sewer Plan and Facility Plan 8. Final Treatment Alternatives Evaluation 

140928-WWGSP_FP (Final 09-01-17--FINAL).docx 27 Varela & Associates 
  Esvelt Environmental Engineering 

Table 8-3 on the following page presents a summary of the estimated costs for the recommended 
alternative (Alt. 2 with chemical precipitation and tertiary filtration).  The cost summary includes 
costs for the filter units required to meet phosphorus limits consistent with the waste load 
allocations as well as upgrades and improvements identified for the treatment plant. 

  



City of Leavenworth 
Wastewater General Sewer Plan and Facility Plan 8. Final Treatment Alternatives Evaluation 

140928-WWGSP_FP (Final 09-01-17--FINAL).docx 28 Varela & Associates 
  Esvelt Environmental Engineering 

Table 8-3: Recommended Alternative 2 Opinion of Probable Costs, Treatment Plant 

Item Description / Quantity Sub-item cost Item Cost 

Upgrades to Existing Facilities (Section 5)   $1,056,000 

 Mechanically-cleaned bar-rack $275,000  

 Grinder / Muffin Monster Replacement $33,000  

 Fines Screen Replacement $204,000  

 Drainage Improvements at RAS/WAS PS2 $10,000  

 Anoxic Cell #3 Mixer $15,000  

 UV Equipment Replacement $204,000  

 Screw Press $315,000  

Upgrade Electrical and Controls to 
replace obsolete equipment 

VFD replacement, Communications, Operator 
controls and Interface upgrades $350,000 $350,000 

Chemical precipitation and phosphorus 
removal in Existing Coagulant feed at aeration basin effluent $155,000 $155,000 

Filter Feed Pump – lift station and yard 
piping 

Submersible pump station, duplex 1,250 gpm 
submersible pumps with VFDs, 60 hp $206,000 $206,000 

Maintenance Building Re-locate  $780,000 $780,000 

Pretreatment Chemical storage and feed, coagulation and 
flocculation tanks $416,000 $416,000 

Filter Facilities   $982,000 

 New Filter Equipment, Installed $242,000  

 Filter structure $180,000  

 Filter Building $320,000  

 Reject (Backwash) Handling $60,000  

 Ancillary process equipment (compressors, etc) $50,000  

 Filter Building process piping $130,000  

Site Civil  $236,000 $236,000 

Electrical  $344,000 $344,000 

Instrumentation  $237,000 $237,000 

Contractor O&P Mobilization, insurance, bonding, profit, etc. $476,000  $476,000  

Sub-total Construction  $5,238,000  $5,238,000  

Contingency (20%)  $1,048,000  $1,048,000  

Tax (8.4%)  $440,000  $440,000  

Construction Total  $6,726,000  $6,726,000  

Engineering & admin Design, construction management, inspection $1,682,000  $1,682,000  

Total Project  $8,408,000  $8,408,000  



City of Leavenworth 
Wastewater General Sewer Plan and Facility Plan 9. Recommended Facility Improvements 

140928-WWGSP_FP (Final 09-01-17--FINAL).docx 29 Varela & Associates 
  Esvelt Environmental Engineering 

9.0 RECOMMENDED FACILITY IMPROVEMENTS 
This section presents the design criteria, schematic flow diagram, and hydraulic profile for the 
selected alternative. This section incorporates TM-11: Recommended Facility Upgrades – 
Design Criteria, Schematic, Hydraulic Profile included in Appendix A of this GSP/FP. 

9.1 Design Criteria 
The flow and loading design criteria for the wastewater treatment plant analysis and projections 
were originally presented in TM-01, TM-02, and TM-03 (Section 3).  These values are 
summarized and re-presented in Table 9-1.  

The recommended facility components with the proposed improvements outlined in TM-10 
(Section 8) are summarized in Table 9-2.  For Table 9-2, existing facilities and equipment have 
normal text and new equipment to be implemented under the phosphorus removal upgrade 
project can be identified by the BOLD text. 

9.2 Schematic, Hydraulic Profile, Conceptual WWTP Site 
Layout 

The schematic flow diagram for the proposed treatment plant, including improvements, is shown 
in Figure 9-1. The hydraulic profile for the wastewater treatment plant, incorporating the 
proposed improvements is shown in Figure 9-2. 

The conceptual site layout showing new facilities for phosphorus removal is presented in Figure 
9-3.  The filter building siting is subject to revision.  The location shown was selected based on 
the following factors: 

• Building size: There are no areas on the existing treatment plant site available for this size 
building.  The dewatering building location was considered, but would require re-location of 
the dewatering facilities, causing additional disruption during construction, with a low 
probability of cost savings. 
 

• Proximity to treatment facilities:  City staff has expressed a preference for locating the new 
filter facilities as close a possible to the central part of the treatment plant, to minimize 
conflict with City maintenance crews at the City shop and minimize operator time travelling 
between facilities requiring regular checks. 

  



City of Leavenworth 
Wastewater General Sewer Plan and Facility Plan 9. Recommended Facility Improvements 

140928-WWGSP_FP (Final 09-01-17--FINAL).docx 30 Varela & Associates 
  Esvelt Environmental Engineering 

Table 9-1: Design Flow, Loading, Effluent Criteria 

CRITERIA DESIGN VALUE 

DESIGN POPULATION 2924 

DESIGN YEAR 2040 

Wastewater Flow   
(mgd) 

BOD5 
(lb/day) 

TSS 
(lb/day) 

TKN 
(lb/day) 

TP   
(lb/day) 

Annual Average 0.51 836 576 204 43 

Maximum month average 0.73 1221 778 270 55 

Maximum Daily 1.41 1825 1614 - - 

Critical Season – When phosphorus limitations are in effect March – May, July -October 

Critical season maximum month 0.6 - - - - 

Critical season maximum day 0.9 - - - - 

Peak Flow (hourly) 2.8 - - - - 

Critical Season Peak (hourly) 1.8 - - - - 

Effluent Design Criteria (1) BOD5 (mg/l) TSS (mg/l) 
Fecal Coliform Bacteria 

(colonies /100 ml) 
(geometric mean) 

Maximum Monthly Average 30 mg/L 30 mg/L 200 

Maximum Average Weekly 45 mg/L 45 mg/L 400 

Average Monthly Removal (minimum) 85% 85% - 

pH  

Temperature  

Parameter Seasonal Average Limit 

Total Phosphorus (as P) (2)  

For “season” of March 1 to May 31 0.286 kg/day 

For “season” of June 1 to June 30 No limit 

For “season” of July 1 to October 31 0.286 kg/day 

For “season” of November 1 to April 30 No limit 
(1) Refer to NPDES permit for notes specific to application of permit limits and reporting requirements. 
(2) Compliance with the effluent limitations for TP will be based on seasonal average with the running seasonal average for the 

season reported monthly for tracking compliance with allowable mass limitation. 



City of Leavenworth 
Wastewater General Sewer Plan and Facility Plan 9. Recommended Facility Improvements 

140928-WWGSP_FP (Final 09-01-17--FINAL).docx 31 Varela & Associates 
  Esvelt Environmental Engineering 

Table 9-2: Process Component Design Criteria 

Treatment Component           Size / Description 

HEADWORKS 

BAR-RACK - NEW RECIPROCATING RAKE, LOW PROFILE 

 BAR SPACING   3/8” SPACING BETWEEN BARS 

 WASHER / COMPACTOR FOR SCREENINGS 

COMMINUTOR – REPLACE EXISTING (JWC) MUFFIN MONSTER CDD-3210  

 NUMBER 1 

 GRINDER SHAFTS 2 

 SCREEN DRUMS 2 

 CAPACITY  2.6 MGD 

  DRIVE 5 HP 

BYPASS BAR SCREEN (MANUAL) MANUAL 

GRIT REMOVAL CHAMBER (SMITH AND LOVELESS) PISTA GRIT 7 

 DIAMETER 10’ 

 GRIT PUMPING TOP-MOUNTED, VACUUM PRIMED, 10 HP 

 GRIT WASHING VORTEX CONCENTRATOR, SCREW CLASSIFIER/DEWATERER 

IN-CHANNEL FINE SCREEN – REPLACE EXISTING  ROTATING DRUM WITH WASHER / COMPACTOR 

 NUMBER 1 

 SIZE (DRUM DIAMETER) 40"  

 OPENINGS SIZE 0.080” 

 CAPACITY  2.8 MGD 

FLOW METER (FE 100) 9" PARSHALL FLUME, ULTRASONIC  

ALKALINITY ADDITION SODIUM HYDROXIDE FEED 

 PUMP LIQUID METRONICS, INC. (LMI) 

 CAPACITY .02-2.0 GAL/HR @ 55 PSI 

 CONTROL MANUAL 

SEWAGE SELECTOR TANK 

 NUMBER 3 

 VOLUME, CELL 1  62,000 gal 

 VOLUME, CELL 2  45,000 gal 

 VOLUME, CELL 3  45,000 gal 

 VOLUME, CELL TOTAL 152,000 gal 

 MIXERS (1 NEW IN CELL #3) FLYGT / EMU 



City of Leavenworth 
Wastewater General Sewer Plan and Facility Plan 9. Recommended Facility Improvements 

140928-WWGSP_FP (Final 09-01-17--FINAL).docx 32 Varela & Associates 
  Esvelt Environmental Engineering 

Treatment Component           Size / Description 

 TYPE SUBMERSIBLE DIRECT DRIVE 

 POWER EACH  4 HP 

 DRIVE 4 HP; VARIABLE SPEED 

 DETENTION TIME (50% RAS, ALL CELLS IN SERVICE) 

      .65 MGD AAF  3.7 HOURS 

      .84 MGD MMF  2.9 HOURS 

AERATION BASIN 

 NUMBER 1  

 TYPE OXIDATION DITCH 

 VOLUME    98,600 CF; 0.74 MG 

 AERATORS (#1 & #2) (EIMCO) 

  TYPE VERTICAL TURBINE  

 HORSEPOWER EACH  50 HP  

  DRIVE VFD VARIABLE SPEED 

 DETENTION TIME (50% RAS) 

  .65 MGD AAF   18.1 Hours 

  .84 MGD MMF  14.0 Hours 

 F:M IN AERATION BASIN  

  1040 PPD AA BOD (2000 mg/l MLVSS)  0.08 d-1 

  1390 PPD MM BOD (2000 mg/l MLVSS) 
 0.11 d-1 

 SLUDGE AGE (SRT OR MCRT) 

  1040 PPD AA BOD (Winter) 29 d 

  1390 PPD MM BOD (Winter)  19 d 

COAGULANT ADDITION FOR PHOSPHORUS REMOVAL IN SECONDARY  

 COAGULANT ALUMINUM SULFATE 

 DOSE RANGE AHEAD OF CLARIFIERS 50 – 100 MG/L AS ALUM 

 STORAGE 2500 GALLONS 

 METERING PUMPS 2 @ 0 – 6.5 GALLONS PER HOUR FLOW-PACED 

CLARIFIERS 

 MECHANISM   (C1, C2) (LAKESIDE SPIRAFLO) 

 (C3) (EIMCO-BAKER PROCESS) 

 DIAMETER      (C1, C2)  32' 

 (C3)  40’ 



City of Leavenworth 
Wastewater General Sewer Plan and Facility Plan 9. Recommended Facility Improvements 

140928-WWGSP_FP (Final 09-01-17--FINAL).docx 33 Varela & Associates 
  Esvelt Environmental Engineering 

Treatment Component           Size / Description 

 AREA      (C1, C2) ea. 800 SF 

 (C 3) 1180 SF 

 SIDE WATER DEPTH     (C1, C2)  10'  

 (C3) 14’ 

 VOLUME    (w/o cone)       (C1, C2) ea. 8,040 CU FT, 60,160 GAL 

                                                    (C3) 17,590 CU FT, 131,600 GAL 

 MECHANISM TYPE                         (C1, C2)  PERIPHERAL FEED, CENTER DRAW-OFF 

                                           (C3) CENTER FEED, CENTER DRAW-OFF 

 WEIRS                                            (C1, C2) CENTER 

                                           (C3) PERIPHERAL 

 WEIR LENGTH                         (C1, C2) ea.  94'  

 WEIR LENGTH                         (C3)  126'  

 FEED WELL                           (C3) 16' DIA x 8' DEEP 

 CLARIFIER OPERATION  PARALLEL 

 SURFACE OVERFLOW RATE (THREE CLARIFIERS OPERATING) 

  .65 MGD AAF 264 GPD/SF 

  .84 MGD MMF 341 GPD/SF 

 DETENTION TIME (50% RAS)  (THREE CLARIFIERS OPERATING) 

  .65 MGD AAF 6.2 HR 

 .84 MGD MMF 4.8 HR 

 SOLIDS LOADING RATE (50% RAS@3500 MG/L MLSS, THREE CLARIFIERS IN OPER.) 

   .65 MGD AAF 10.2 PPD/SF 

  .84 MGD MMF 13.2 PPD/SF 

 WEIR LOADING RATE (THREE CLARIFIERS IN OPERATION) 

   .65 MGD AAF 2,070 GPD/FT 

  .84 MGD MMF 2,675 GPD/FT 

SLUDGE & SCUM PUMPING 

RETURN/WASTE ACTIVATED SLUDGE PUMPS (PUMP STATION PS1) (GORMAN RUPP MODEL T4A) 

 NUMBER 3  

 CAPACITY EACH  540 GPM @ 52' TDH 

 DRIVE  
15 HP; 1800 RPM, VFD VARIABLE SPEED 

BELT AND PULLEY REDUCED TO 1515 RPM MAX. 

 TYPE  SELF-PRIMING CENTRIFUGAL  



City of Leavenworth 
Wastewater General Sewer Plan and Facility Plan 9. Recommended Facility Improvements 

140928-WWGSP_FP (Final 09-01-17--FINAL).docx 34 Varela & Associates 
  Esvelt Environmental Engineering 

Treatment Component           Size / Description 

RETURN/WASTE ACTIVATED SLUDGE PUMPS (PUMP STATION PS2) (GORMAN RUPP MODEL T6A) 

 PUMPS 2  

 CAPACITY EACH  700 GPM @ 49' TDH 

  DRIVE 25 HP; 1750 RPM, VFD VARIABLE SPEED 

    BELT AND PULLEY REDUCED TO 1150 RPM MAX. 

 TYPE   SELF-PRIMING CENTRIFUGAL  

SLUDGE METERING  

 RAS/WAS (5) 4" MAGNETIC  

SKIMMINGS/SCUM PUMPING   

 AERATION BASIN SUBMERSIBLE GRINDER PUMP 

  50 GPM@26’, 2 HP 

 CLARIFIERS 1 AND 2 DOUBLE DISC PUMP, LOWER LEVEL PS1 

  4”, 50 GPM+ 

 CLARIFIER 3 SUBMERSIBLE GRINDER PUMP 

  50 gpm@31’, 2 HP 

EFFLUENT FILTER FEED PUMPING  

NUMBER  2 

TYPE  SOLIDS HANDLING SUBMERSIBLE 

 1250 GPM @ 100’TDH 

FORCEMAIN TO FILTER BUILDING 8” DUCTILE IRON 

  

FILTER PRE-TREATMENT  

COAGULANT ALUMINUM SULFATE 

DOSE RANGE AHEAD OF FILTERS 35 – 80 MG/L AS ALUM 

STORAGE 2000 GALLONS 

METERING PUMPS 2 @ 0 – 4 GALLONS PER HOUR FLOW-PACED 

FLASH MIXING   3100 GALLONS 

HYDRAULIC RESIDENCE TIME 3 MINUTES MINIMUM 

MIXER 5 HP, HYDROFOIL IMPELLER, ON VFD 

ENHANCED FLOCCULATION 3 TANKS 

VOLUME EACH 6400 GALLONS 

HYDRAULIC RESIDENCE TIME NOMINAL 30 MIN 

AGITATORS 8” DUCTILE IRON 



City of Leavenworth 
Wastewater General Sewer Plan and Facility Plan 9. Recommended Facility Improvements 

140928-WWGSP_FP (Final 09-01-17--FINAL).docx 35 Varela & Associates 
  Esvelt Environmental Engineering 

Treatment Component           Size / Description 

FILTERS   

CONFIGURATION 

CONTINUOUS BACKWASH UPFLOW SAND 
(PRELIMINARY DESIGN FOR CONTINUOUS 

BACK-WASH, UP-FLOW) OTHER 
CONFIGURATIONS MAY BE RE-
CONSIDERED DURING DESIGN 

NUMBER CELLS 2 

UNITS PER CELL 2 

FILTER SURFACE AREA PER CELL 50 SF 

HYDRAULIC LOADING RATE, MAX MONTH DESIGN 0.60 MGD 2.1 GPM/SF 

HYDR. LOADING RATE, MAX DAY DESIGN 0.90 MGD 3.1 GPM/SF 

HYDR. LOADING RATE PEAK 1.80 MGD 6.3 GPM/SF 

DISINFECTION 

ULTRA-VIOLET LAMPS – REPLACE EXISTING LOW-PRESSURE, HIGH INTENSITY 

 TOTAL LAMP NUMBER  120  

 NUMBER BANKS 3 

 NUMBER MODULES PER BANK   1 

 NUMBER LAMPS PER MODULE   40 

DESIGN FLOW PER BANK 1.6 MGD 

DESIGN DOSE 37,000 µW/cm2 

EFFLUENT FLOW METERING  

 9” PARSHALL FLUME (NESTED IN 12” FLUME), ULTRASONIC 

PLANT UTILITY WATER SYSTEM PACKAGE DUPLEX VERTICAL TURBINE 

 PUMPS PACO 

 CAPACITY (EACH) 100 GPM 

UTILITY WATER CHLORINATION  CARRIES CHLORINE RESIDUAL IN SYSTEM 

 FEED SODIUM HYPOCHLORITE OR CALCIUM HYPOCHLORITE  

 FEED PUMP LIQUID METRONICS (LMI) A94, .006-.46 GAL.HR 

OUTFALL 

 PIPE 16"  

 LENGTH (Approx.) 78’ 

 CAPACITY 3100 gpm (4.5 MGD) at FEMA 100-YR FLOOD 

   

RECEIVING WATER  

WENATCHEE RIVER 



City of Leavenworth 
Wastewater General Sewer Plan and Facility Plan 9. Recommended Facility Improvements 

140928-WWGSP_FP (Final 09-01-17--FINAL).docx 36 Varela & Associates 
  Esvelt Environmental Engineering 

Treatment Component           Size / Description 

BIOSOLIDS (SLUDGE) HANDLING 

WASTE ACTIVATED SLUDGE PRODUCTION 

 AVG ANNUAL, PPD DS 460  

 MAX MONTH, PPD DS 783  

WASTE ACTIVATED SLUDGE STORAGE 

 VOLUME 81,000 GAL 

 STORAGE TANK  (CONVERTED EAST END OF OLD AB2) 

 STORAGE TANK AERATION (SANITAIRE DIFFUSERS) 

  TYPE  COARSE BUBBLE DIFFUSERS 

 BLOWER 1 (GARDNER DENVER/SUTORBILT “5M”) 

  CAPACITY   220 - 400 SCFM X 7 PSIG 

  CONTROL  VFD MANUAL VARIABLE SPEED 

  DRIVE MOTOR 20 HP 

 SUPPLEMENTAL MIXING  SUMBERSIBLE MIXER, 4 HP 

 STORAGE CAPACITY (1.5% DS) AT DESIGN 10 DAYS 

 DECANT TO THICKEN (MANUALLY ADJUSTABLE TELESCOPING VALVE) 